AN —5—Fv k
H{-Ter B =

HKIS

At H T EFRFICRBEL T2,
IR E &SI HA TH DIEEET>THEEL,
AEFIAT HELRT - CHARMICBT BHEHCEEL,

BEAH I o IE, RIRELTIREEL,

ARMET, TRICSTIERDAHRMFFAIRETT
AR—BELEAHUBOEXFNELHERICE, FONMEEVWLITORFEEICTERI LS,

B @ A BHRENAAILI—F—F v k

B = BEEERIMA

a — F N 15004-AN124

M ERBAE S E04261-N53061-00 Ver. 3-3.02

EREEERE UT8J1Z340J

A—Hh—HE —wyHY J2xF7LT42Z (CBA-Z34)

T UK VQ37VHR

&F =t 2008/12~2021/09
AREE(EVer. NISMONDEFIFIETEE A,
[(AlEHEERR] T 2F4)L5 TL (BFEIE 4. 9L+0.8L)

1% = AT 42— (H1ESHZEAYT100-NS004)
[(MINDBELREE) AIILER—2—T S5y F—Eh

BEFRTSvaHh— F—EYIER

KEBESEMOERXIL, 2024F06ARENHLDTT,

RET DECEx
& ETNo. B B X E R A
3-3.01 2000/07 | %R
3-3.02 2024/06 | BENBLE

202406 A 108 R1T (REWEE. &&H) WTvF-¥y—- I X




BX |

[FEIZ/ ARE - BRICDNT S/ RBELEDEE e 1
IN— ) R R 92
o= v [ 3
1. J—7TILIN—YDEINL = FBE - - - - 4
2. FAIRAR—A =TSy RO - o 5
3. AT —=S—aAFOEUTIF oo 6
4. FAANTAINE—=TYY ROEUTF oo 8
5. AR—Z ASSY DERAT [T+ - - - - o oo 9
6. /J—TILINS—YDETITE L IREIFESR - - - 12
ETEIE |

COEIE HKSAAINI —F—Fy FEBBEVWLIFWEEEILIIHYNESTEVET,
AERZEREICTHEAWVELEE, BEERDICREBSEIDIZEFEEERHA S,
BT TREXEICEH SN TVWIRNETZTY ., REITEALTILEEL,

AEFRF T ZTIENDLTHRA. K<EBLEETERZTOTIEEL,

AE - WR(DNT |
@ AREFARERFREICHMH T TN EE, BERCE=ZZB~DBRPLCEZTERAICHLT 5126, 5F
DTCWEEREWIFESEEEZRLTWET,

AERIEEBEERBAETT, AENOERIIITHEVTLZELY,

BPEHRXIEE=ZEN., AERRUABRZEZMI. REALEZILICKYVRZITLEZICOVTHMIE—
PEFEZEVIRET,
AERFARERNETIVL/ —TILEFBAORMF T EEEITFHEIATVET,

AEE, PELGKHRT DI ENAHY FTTDTAAUREAZDESE R,
AKERZEIMEREZED. AEBD-OFELGERTLHIELAHYET,

B2 EDEE
AETE. FTROLSILRELEHEAL. BEE~ORBLALERLTVET.

M\ BE frExsemEs. RUXEEEER>BASHEE

=

FE BADEORESEESINSZES

ZSS EREXIEREDS. BEEZESBRMIBESNDEE (N8)
FRYE LT, BZREYHARRTEESN-YHEE BIZ TEROEER VEER))

Ty bRBAA-D

15004-AN124



IN—Y 1Rk

& & £ ® = " &
1 AN —5—2a7F 1
2 FANTAILE—H b 1
3 TRAYFADRRILE 1
4 oYy 1
5 —ZASSY No. 1 1 90° -90°
6 7R—RASSY No. 2 1 45° -150°
7 754 kNo. 1 1
8 75w kNo.2 1
9 I 774 FNo. 1 1
10 T7H4 KNo.2 1
11 T7H4 FNo.3 1
12 I7H4 KNo. 4 1
13 T7 754 KNo.5 1
14 Fr v TRIL+ M6 L=15 15
15 Ty TRV M8 L=20 1
16 A2 UMRIL M4 L=8 15
17 I2500F vk M6 15
18 I500Fv M 1
19 +v b M 15
20 7y r— N6F 15
21 JDyivy— MR KB 1
22 7y r— MBF 1
23 7y r— MA 30
24 QLS — b Fa—T 22 L=2000 1
25 24 Zv T (K) 10
26 B4 Zy T () 10
27 aAZALY—IL 4
28 {tEREAE 1 rE
29 ikEREAE 1

15004-AN124



15004-AN124




1. /J—TILIN—YDE4 L - BE

EEZIRODAN. TOOVF A, RHKEEF LAY T —OI/FRAEFEBINLTLESL,
DYBREEERVIMRGSHAZICELCL THERZITOTLESL,

(1) NyT)—DI A FTRIHEFEHEFRNALTLESLY,

(2) 37LLE, ELTLZELY,
7 KN4 R
=728y rAUR—IZIF, Ry FT7yvTRURy MEBADO U —ETITTHY T3, BEE
BEIUIST—RTEHIHW=HIZ, NyT)—DIA FRImFEHKZIIN LE. 39UEDK
ENNETT,

@) ToSUTUE—AN—FRSLTLEEL,

Q) 72V UF—T 5 —ZFSNLTLEELY,

B) TUPUFAMILEFRE->TLIZELY,

6) HITEL H—DhT5— (HE) ZEHLTEEL, (EAEIER

M 2B FNUN—ZBRNLENS, FoN—=TL— FEDOHTE
oY —DHTS5— (BER) EEHLTILEEL,

@) ARIOHTELLY—DHTI— #HE) LU N—FRIAD
U TEI2BY ENUNR—MEEA LTS,

PTEEAN—HTIT—E)

JAY kNNN—EfA

Q) 7282 FNUNR—IRILF—=TFITIY—N—FEH LTS,
(10) 2O bNNUN—L AV THF—RAV FERSLTLESLY,

A1) SCI—F—FYIYA FIT7HA F@E) ZB5LTLESLY,

15004-AN124



2. ANEAX—E2—T S5y bOMI

() ANER—2—=T 37y FEESHLTIZEL,

(2) KENOEBTONED ZHE > TL LY,

Q) Yo =ERIChEEER L T &L,
(4) TOREANERfFF TSN,

6) ODWMRICEELTHoI=N—RREZATYT (F) THLER—E—T37 v MZEELTK

Sy,

15004-AN124




3. ANV —Z—aF7 OEFIT

BPISRLEUADRILE - F v FMERUTZEFERALTIESL,

FANYG—=5—aF7ET3ry b TT7HA FOEE (SR
- Fx TR N6 L=15
- 7350 F v kN6
- TL—rTvv— N6 t=1.6

I7HA FRLTOEZE (137
- R2 URIL ~ M4 L=8
Ty bk M
s TL—ryie— M x2

-

I7HA KFNo.2

I7HA KNo.5

[§ (] /J§

\\\\¥ 2%y kNo. 2 4////

15004-AN124




(1) P/S 9 —5—@EFERI + &) ZES L TS EZEW| @) TF7HA FNo. 1~No. 3Z a7 ICEFIFTL =
LY,

@) T34 kNo. 1, No.2&A ALY —5—aAFITEFHIFTLFZELN,
4) AANY—5—aTF7ZRMFITTLIEEL,

NR[EBEE VY —IN—RRXD
Sy TERNL, TORIZ
TS54 vy kNo. 12 B{FIFTKL
=&y,

- Xy v TARIL L M6 L=15
ISP Fy bk M6

- L=y r— M6

T |

‘ MMHHIM{]HW |

- @ P/S H—F—DEFERIL - QE) ZEFERALE
j—o

- QIXEMMEIZ M6 F v FAADNTUWLBFAICIE,
FryyTRILE M6 L=15/TL—rTydv—
M6 TERfF I+ T =Ly,
M6 v A DT ULARWNEEIZIE,
FryTRILE M8 L=20 /TS5 F v k M8
/TL—rT vy v— M8 THRIFIFTLEELY,

-7 -

15004-AN124




(5) TF7HA KFNo.4, No. S5ZHHITTLE &L,
6) G)F#EBfTHFTLIEEL,

4. AN T4 ILRA—T 2 FDEUSTIT

(1) AANLTaLEZ—FBHNLTLIZELY,
2 OYLTIZZToOS oA AILEER/LET,

B) DDAAINTANLE—TI92 MZQDOY T
ZEfHIFTLEELY,

4) QOT7R2YFAVERRILETAAILT 4 ILE—
TIOVREI O UIZWRAFIFLTLEELY,

XTF7RYF A MRILFOEER. [5. m—RASSYDER{FT | TITo T &L,

15004-AN124



5. R—RASSY®DE At 1+
A E AR

P21

(1) ENENOHR—XASSY (2, ANT—FFa1—T 22 #EHLNTLIZEL,
- A4 Ty T (F) (x4)
2) R—ZASSY No. 2% A A ILT 4 ILBZ—< 2 MRFFFLTLIZELY,

A A .S
c AZHALY—NWEFAAINLIGI—F—FHR—ADT 4
TA VT DORFFEICHRATIERACESL, 2
—FHUIZHEHILOHISE, ThEWNKSIZT 1
IT A T ERFIT TS,
o WA ITDOBRICIEFA AL T4 ILE—TDOY FDKRE
BERBFLTAANNI—F—FR—RADT 14 v T4«
U ERAFTLRESL,

A EE

Q@A AMILTAILE—TIrDAZFUIZO—ILT—TZFRALAEVWTLESNL, T—TRT VD
VREIZAYRAAH. TUCUNRETEIENNHY EFT,

O FR—R ASSY AR T A B EICTFH LG NE STEFIFTLZEL, R—X ASSY [ZEEEZ AH AN Y
TA49T A VIHNBETHIENANHYET,

15004-AN124



B) QM 45° T4 wTAVITEHTITBEIZ. T4 9T 42T DRAELAILE R—F—EHTmD
DYTISUVRERBMBETTRAYF A2 MRIL FEFEFIT TSN,
W RLY N mkgf = m)
T=34.0 (3.5)

A FE

@7 A YF AL MRILMEMTITEE. FILILY
FEEALTCESWL, @FFFRRICKDSF ML
B, e FIZLbTI oo TOy Y OWKE
EESIESRIIBNLHBY FT,

FNER—B—EFANTANE— DY
fDOITSURERET B,

@) BR—RASSYZEUTIF T FZELN,
AT AL N mkgf = m)

A AT AIINE—TI DA ER
T=38(3.9)

AN —5—aF7DOIZF
T=44 (4. 5)

7 FINnA4 R

c AZANLY—ILEFA NI —F—K—AD T«
YT AT DEBMMAIFEICHATIFERCES
W, A=A VIZHoMLOHLSE, ThENEK
SNI274 T4 VTERHFFTLIEELY,

o T ITORRIZIEA AN —5S—aF, AA4ILT

AINE—TO FDORAREREBELTHAILY
—S— R—RAD T4 v T4 T EHEFITTLSE
AN

A EE

OFAMINY—5—aAF - FAILNT AN E—TO bDAIZFAUEIZO—ILTF—TE2FARALLENTLE
SV, TIRI U UREICAYIAH, TS UNKETEENADHY FT,

@K—R ASSY No. 1, R—R ASSY No.2 BART 4 B EICFHLGNEL S ITERFIFTLEZEWL, FiFT
% &R—R ASSY No. 1, 7R—R ASSY No.2 [ZEIEBLANAMY T4 v T 1 VITHNHEET 2BNNH
VES,

6) R—RASSYABEFHLLENE S5y TTERELTLIZELY,

6) EEZEYIFZYITLT, REEEFR—ZASSY No. 1D T4 T4 DN FHELEWN EEFHERLT
&Ly,

— ‘]0 —
15004-AN124



RBEETAVTAVINFHE LEN LR
EELTLESL,

R—ZASSYEH A KA UN—~BELTL &
ROOTH - =84 % HR—ZAssy No. 1& LYo
FHELBEVWESIMILTLEXLY, - A4Sy T () (x2)

- 345y T (K) (x2)

ot

{ \: \’f; \ g ‘
P/S V—5—DIA TERE~NZASVTTEEL | | 445y Teh—RAssyRITEEELTL
TLEELY, XUy,
" BA45v T () (x3) *BA459T () (x2)
" BA459T (K) (x3) B4y T (K) (x2)

— ‘]‘] —
15004-AN124



6.

J —ILIN—YDEASTITE LV IBEIHEE

(M
(2)
@)

(4)
®)

(6)
M

FANTAIILE—FBFIFTLEELY,
IV UFAIILERS. ILANTLESL, (/ —<JL4.9L+0.8L)

282 bRUR=ZRATFL, NoNR—BRBADHITEEL Y —ZRS T, ol NUNR—EED
BTELH—NTS—ZEBML TS,

Ny T)—DIAFRIEFERHF TS,
IVOUEREL, LTOEREZT>TSEELY,

IO VEIDULEBRLEZ (I VD UA A IVHBTINCULE) . AAMILBANEN EFHERELT

&Ly,

IV VUERE. IV UFAMILAREEASDTVNANAAMILLRILT—OTHELTLESLY,
AN —F— =AM RICFHEL TR &,

NYT)—DIAFRIHEFZEIRNHLTLEELY,
3PLLE, MELTLIZELY,
A A .S

- 7BV MNUNR—IZFE Ry T7yvTRURy MEBIAO Y —2EFIHTHY £,
BREFELUVI T —RREHILGV=HIZ, Ny T —DT A FRinFiEki 2 B L,
S ULDMENLETY,

8)

9

(10)
(11)
(12)
(13)
(14)
(15)

782 bNUNR—FEH LTS,

AN —=LA VT —RAD FERFIFTLEELY,
7Y MNUNR—IRNF—TF TV —N—FZRFFTLIZELN,
AV M UNR—FRFIF TS,
STEEY—DHTS5— (ER) #BMAFFTIEZEL,
EREAVFT—T 08 —FBFIF TS,
IVOUTUE—AN—FRF T TS,

Ny T —DI A FRIFFERFIF TS,

KEMTITERR TR, BTEIRGRAZED TETITROMERE] 1TH> THRBERET > TS,

— ‘]2 —
15004-AN124



HiK=

Bt TvF-H4—-IX
T418-0192 F#EE =L =mdb1L7181
https://www. hks—power. co. jp



OIL COOLER KIT
INSTALLATION MANUAL

HK'S

Read this manual thoroughly prior to the installation.
Installation must be done by a professional.
Store this manual together with the Instruction Manual in a safe place.

This product fits only the following vehicle.
Should the model of your vehicle not comply with the application of this product, contact the seller at
your earliest convenience.

PRODUCT NAME OIL COOLER KIT

PURPOSE AUTOMOBILE PARTS

PART NUMBER 15004-AN124

MANUAL NUMBER E04261-N53061-00 Ver.3-3.02

APPLICATION NISSAN FAIRLADY Z / CBA-Z34

ENGINE VQ37VHR

YEAR 2008/12 —-2021/09

REMARKS % This kit was designed on a JDM vehicle and has not yet been

tested in other markets.

[Required Parts])
- New Engine Oil approximately 5.7L (Standard Volume 4.9L + 0.8L)
+ New Oil Filter (Factory Part Number : AY100-NS004)

[ Parts that need to be processed]
« Alternator Bracket
- Right Front Splash Guard

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2009/07 1st Edition
3-3.02 2024/06 2nd Edition

Published in June, 2024 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)



INDEX

NOTICE / ATTENTION / SAFETY PRECAUTIONS «++++rereeersesssessseseneenens 15
PARTS LlST .................................................................................... 16
MA'N PARTS .................................................................................. 17
1. REMOVAL AND RELOCATION OF FACTORY PARTS e eerererseseeses 18
2. MODIFICATION OF ALTERNATOR BRACKET e eeeeesesnssnsnnees. 19
3_ |NSTALLAT|ON OF OIL COOLER CORE .......................................... 20
4. |NSTALLAT|ON OF OIL FILTER MOUNT .......................................... 22
5. |NSTALLAT|ON OF HOSE ASSEMBLY ............................................. 23
6. REINSTALLATION OF FACTORY PARTS AND CONFIRMATION -+ 26
NOTICE

Thank you for purchasing HKS OIL COOLER KIT. This manual assumes that you have and know how to
use the tools and equipment necessary to safely perform service operations on your vehicle. This manual
assumes that you are familiar with typical automotive systems and basic service and repair procedures.
Do not attempt to carry out the operations shown in this manual unless these assumptions are correct.
Always have access to a factory service manual. To avoid injury, follow the safety precautions contained in
the factory service manual.

ATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists
precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after
modification and/or dismantling of this product.

This product was designed based on installation onto a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent
instructions.

SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for
proper use.

& WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
& CAUTION (Large-scale damage is the damage caused by a product defect.
Ex. Damage to a vehicle, burnout, etc.)

Installed Image

— ‘]5 —
15004-AN124




PARTS LIST

No. Part Name QTYy Description
1 Oil Cooler Core 1
2 Oil Filter Mount 1
3 Attachment Bolt 1
4 O-Ring 1
5 Hose Assembly No.1 1 90°-90°
6 Hose Assembly No.2 1 45°-150°
7 Bracket No.1 1
8 Bracket No.2 1
9 Air Guide No.1 1
10 Air Guide No.2 1
11 Air Guide No.3 1
12 Air Guide No .4 1
13 Air Guide No.5 1
14 Cap Bolt M6 L=15 15
15 Cap Bolt M8 L=20 1
16 Button Bolt M4 L=8 15
17 Flange Nut M6 15
18 Flange Nut M8 1
19 Nut M4 15
20 Washer M6 15
21 Washer M6 Major Dia. 1
22 Washer M8 1
23 Washer M4 30
24 Corrugated Tube 1 I_I=DZ=()2()2(;]r1nnr]n
25 Tie Wrap (L) 10
26 Tie Wrap (M) 10
27 Conical Seal 4
28 Installation Manual 1 The book
29 Instruction Manual 1

_16_

15004-AN124



/ { MAIN PARTS } \

15004-AN124




1. REMOVAL AND RELOCATION OF FACTORY PARTS

Before beginning removal of the factory parts, disconnect the negative cable from the battery
terminal.
Use this instruction manual and the manufacturer’s service manual as a reference.

(1) Disconnect the negative cable from the battery terminal.
(2) Leave the battery disconnected at least for 3 minutes.

NOTE

- A hood-up operation sensor is installed on the front bumper. To prevent malfunction and/or
displaying the error message, the battery must be left off for at least for 3 minutes once the cable is
disconnected.

(3) Remove the engine under cover.
(4) Remove the front inner fender.

(5) Drain engine oil.

(6) Disconnect a dark blue proximity sensor coupler from both sides.

(7) While removing the front bumper, disconnect a yellow proximity
sensor coupler behind the number plate.

(8) Disconnect a dark blue proximity sensor coupler from the right
side, and remove the harness clip from the front bumper.

Proximity Sensor Coupler
(Right)

Behind the Front Bumper

(9) Remove the front bumper energy absorber.

(10) Remove the front bumper reinforcement.

(11) Remove the right side radiator grill air guide.

_18_

15004-AN124



2. MODIFICATION OF ALTERNATOR BRACKET

(1) Remove the alternator bracket.

(2) Cut off Portion @ at the position the arrow in the
diagram indicates.

(3) Rust-proof the cut portion.
(4) Reinstall the alternator bracket to its original position.

(5) Secure the harness that was secured to @ to the alternator bracket using the provided Tie Wrap (M).

- 19 -
15004-AN124



3. INSTALLATION OF OIL COOLER CORE

Use the following hardware for installation other than bolts
and nuts specified in the diagram.

Mounting the Qil Cooler Core, Bracket, and Air Guide
(8 points)

- Cap Bolt M6 L=15

+ Flange Nut M6

- Flat Washer M6 t=1.6

Mounting the Air Guide (13 points)
* Button Bolt M4 L=8
* Nut M4
- Flat Washer M4 (x2)

After Installation

-
\

Air Guide No.4

N

Air Guide No.5

Air Guide No.1 S

H,}{! Bracket No.1

Air Guide No.3

Air Guide No.2

Bracket No.2

_/

_20_

15004-AN124



(1) Remove 2 P/S cooler mounting bolts.

(2) Install Air Guide No.1- No.3 to the Core.

(3) Install Bracket No.1 and No.2 to the QOil Cooler Core.

(4) Install the Oil Cooler Core.

P @i

LS e

Remove the clip from the
outside temperature sensor
harness, and install Bracket
No.1 to the hole.

+ Cap Bolt M6 L=15
+ Flange Nut M6
- Flat Washer M6

Reuse 2 mounting bolts of the P/S cooler to
install Bracket No.1.

- Install @ using a Cap Bolt M6 L=15 and Flat
Washer M6 if the M6 nut is used to the vehicle
side. If not, use a Cap Bolt M8 L=20, Flange Nut
M8, and Flat Washer M8.

_21_

15004-AN124



(5) Assembly Air Guide No.4 and No.5.
(6) Install the assembled Air Guide.

4. INSTALLATION OF OIL FILTER MOUNT

(1) Remove the ail filter.

(2) Apply the engine oil to the O-ring 3.

(3) Install the O-ring to the Oil Filter Mount@.

(4) Temporarily install the Qil Filter Mount to the engine
using Attachment Bolt .

2 The Attachment Bolt will be tightened in the next section.

~ 99—
15004-AN124



5. INSTALLATION OF HOSE ASSEMBLY

Schematic Diagram of Piping

P2 P5

P27

P27

P27

| — ) e |

(1) Wrap each hose assembly with the provided Corrugated Tube ID=22mm.
* Tie Wrap (M) (x4)
(2) Temporarily install Hose Assembly No.2 to the QOil Filter Mount.

NOTE

* Use the Conical Seal between attachment point of
the Oil Cooler Hose fitting. Cover the Conical Seal
over the union of the Qil Filter Mount and tighten
the fittings so that it does not slip.

* When tightening the fitting, hold the hexagonal
part of the Oil Cooler Core and Qil Filter Mount.

/\ CAUTION

* Do not use the sealing tape to the unions of the QOil Filter Mount. The tape may get inside and

damage the engine.
+ Attach the Hose Assembly No.1 and No.2 without contacting the vehicle's body etc. The contacting

part may break due to the application of excessive force to the Hose Assembly No.1 and No.2.

— 23 —
15004-AN124



(3) Make sure there is approximately 1mm clearance between the adapter fitting and the alternator
before tightening the Attachment Bolt. Follow by tightening the 45° hose assembly fitting.

Tightening Torque N-m (kgf-m)
T=34.0 (3.5)

/A\ CAUTION

Use the torque wrench when tightening the
Attachment Bolt. It may lead to the breakage of the
engine block when over-tightened or the oil leakage
when insufficient tightening.

Adjust the clearance between the alternator
and Oil Filter Mount assembly fitting.

(4) Install each Hose Assembly.

Tightening Torque N-m (kgf-m)

» The union of Qil Filter Mount
T=38 (3.9)

* The union of Qil Cooler Core
T=44 (4.5)

NOTE

* Use the Conical Seal between each attachment
point of the Qil Cooler Hose fitting. Cover the
Conical Seal over the union of the Qil Filter Mount
and tighten the fittings so that it does not slip.

* When tightening the fitting, hold the hexagonal
part of the Oil Cooler Core and Qil Filter Mount.

/\ CAUTION

* Do not use the sealing tape to the unions of the Qil Cooler Core and the QOil Filter Mount. The tape

may get inside and damage the engine.
+ Attach the Hose Assembly No.1 and No.2 without contacting the vehicle's body etc. The contacting

part may break due to the application of excessive force to the Hose Assembly No.1 and No.2.

(5) Secure each Hose Assembly so they do not to come in contact with each other using the provided Tie Wraps.

(6) Lift the vehicle up to make sure the stabilizer bar does not come in contact with the Hose Assembly No.1
fitting.

— 24 —
15004-AN124



Make sure the fitting does not come in contact
with the stabilizer.

Secure the Hose Assembly to the side member.
Cut the circled portion so Hose Assembly No.1 + Tie Wrap (M) (x2)
does not come in contact with. - Tie Wrap (L) (x2)

Bundle the hoses using the provided Tie Wraps.
- Tie Wrap (M) (x2)
= Tie Wrap (L) (x2)

the provided Tie Wraps.
- Tie Wrap (M) (x3)
+ Tie Wrap (L) (x3)

— 25 —
15004-AN124



6.REINSTALLATION OF FACTORY PARTS & CONFIRMATION

(1) Install the new oil filter.
(2) Refill the engine oil approximately 5.7L (The standard volume 4.9L + 0.8L).

(3) Temporarily install the front bumper, and install the proximity sensor behind the center of the bumper.
Reconnect both sides of the proximity sensor couplers.

(4) Reconnect the negative cable to the battery.

(5) Start the engine and check the following.
* Ensure there is no oil leakage after idling for 3 minutes or longer.
(The temperature of the engine oil should be 75°C or higher)
+ After idling the engine, check that the engine oil is the specified amount using the oil level gauge.
* The Oil Cooler Hose does not interface with other parts.

(6) Disconnect the negative cable from the battery.

(7) Leave the battery disconnected at least for 3 minutes.

NOTE

* A hood-up operation sensor is installed on the front bumper. To prevent malfunction and/or
displaying the error message, the battery must be left off for at least for 3 minutes once the
cable is disconnected.

8) Remove the front bumper.

9) Reinstall the front bumper reinforcement.

10) Reinstall the front bumper energy absorber.
11) Reinstall the front bumper.

12) Reinstall the left and right sides’ proximity sensor coupler.

14) Reinstall the engine under cover.

(
(
(
(11)
(12)
(13) Reinstall the left and right side inner fenders.
(14)
(15)

15) Reconnect the negative cable to the battery.

X After the installation process is complete, check all items listed in the “Confirmation after Installation”

section of the Instruction Manual.

— 26 —
15004-AN124



HKs

H.K.S Co., Ltd.
7181, Kitayama, Fujinomiya, Shizuoka 418-0192, Japan
https://www.hks-power.co.jp/en/



